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Package leaflet: Information for the patient 

 

Hydrocortison cum chloramphenicol eye drops, suspension 

 
hydrocortisone acetate/chloramphenicol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
- Keep this leaflet. You may need to read it again. 

- If you have any further questions, ask your doctor or pharmacist. 

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours. 

- If  you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

 

What is in this leaflet 
1. What Hydrocortison cum chloramphenicol is and what it is used for 

2. What you need to know before you use Hydrocortison cum chloramphenicol 

3. How to use Hydrocortison cum chloramphenicol 

4. Possible side effects 

5. How to store Hydrocortison cum chloramphenicol 

6. Contents of the pack and other information 

 

 

1. What Hydrocortison cum chloramphenicol is and what it is used for 

 

Hydrocortisone with chloramphenicol eye drops is a combined medicinal product, which contains an 

anti-infectious component: the broad-spectrum antibiotic chloramphenicol and an anti-inflammatory 

component: the synthetic corticosteroid hydrocortisone. 

 

Chloramphenicol destroys a large number of infectious agents, by inhibiting the synthesis of proteins 

in their cells and thus has a favourable effect on eye infections. 

Hydrocortisone has an anti-inflammatory, anti-allergic and anti-oedema action. It suppresses the 

body's inflammatory response to mechanical, chemical or immunological agents. 

 

Hydrocortisone with chloramphenicol eye drops is used for treatment of superficial inflammatory and 

allergic diseases of the eyelids, conjunctiva, cornea and anterior ocular segment, when corticosteroid 

use is recommended, and bacterial infection caused by chloramphenicol-susceptible microorganisms is 

present or likely to develop.  

 

 

2. What you need to know before you use Hydrocortison cum chloramphenicol 

 

Do not use Hydrocortison cum chloramphenicol: 

 if you are allergic to hydrocortisone, chloramphenicol or any of the other ingredients of this 

medicine (listed in section 6); 

 in corneal ulcers; 

 in herpes simplex of the cornea, viral diseases of the cornea and conjunctiva; 

 in eye infections caused by mycobacteria 

 in trachoma (chronic inflammatory disease of the conjunctiva and cornea caused by 

chlamydia); 

 in diseases of the ocular structures caused by fungal agents; 

 in suppressed bone marrow function (myelopathy, aplastic anaemia); 

 in children under 3 years of age. 

 

Warnings and precautions 
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Talk to your doctor before using Hydrocortison cum chloramphenicol eye drops.  

Prolonged use of corticosteroids can increase the intraocular pressure (glaucoma) which can damage 

the optic nerve, cause visual field defects, and decreased visual acuity, as well as posterior subcapsular 

cataract (eye curtain). Therefore, regular monitoring of intraocular pressure is required. 

Prolonged use can suppress the body's protective response and thus increase the risk of secondary eye 

infections. 

In diseases which cause corneal or scleral thinning, the use of topical steroids may lead to perforations. 

In acute purulent eye processes, steroids may mask or activate an existing infection. 

Contact your doctor if you have blurred vision or other visual disturbances. 

Prolonged use may lead to growth of resistant microorganisms, including fungi. In case of 

superinfection, appropriate therapy should be prescribed. 

It is advisable not to wear contact lenses during treatment with this product. 

 

Other medicines and Hydrocortison cum chloramphenicol 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines.  

Some medicines may potentiate the effect of hydrocortisone with chloramphenicol eye drops, 

suspension, and your doctor may need to monitor you carefully if you are taking such medicines 

(including some medicines for HIV: ritonavir, cobicistat). 

Chloramphenicol solutions are incompatible with erythromycin, tetracycline and polymyxin B. 

Concomitant administration with anticholinergic agents (atropine) may lead to an increase in 

intraocular pressure.  

Concomitant treatment with medicinal products that suppress hematopoietic function may enhance the 

bone marrow-damaging effect of chloramphenicol. 

 

Hydrocortisone with chloramphenicol with food and drink 

There is evidence on the need for a special diet or restrictions on certain foods and drinks during 

treatment with this product. 

 

Pregnancy 

Ask your doctor or pharmacist for advice before taking any medicine. 

There is no evidence of fetal harm in pregnant women, but it is recommended that this product should 

only be given if absoluetly needed and after careful consideration of the benefit/risk ratio. 

 

Breastfeeding 

Ask your doctor or pharmacist for advice before taking any medicine. 

It is not recommended during lactation, as imperfect metabolism in the infant may cause accumulation 

of chloramphenicol and consequent damage to bone marrow function. 

 

Driving and using machines 
Due to blurred vision and reduced visual acuity, immediately after administration, the ability to drive 

and use machines may be temporarily affected. 

 

Hydrocortisone with chloramphenicol contains benzalkonium chloride and boric acid 

This product contains benzalkonium chloride as an excipient that can cause allergic reactions and 

discoloration of soft lenses. Due to the content of boric acid, the product should not be used in children 

under 3 years of age. 

 

 

3. How to use Hydrocortison cum chloramphenicol 

 

Always use this medicine as your doctor has told you. Check with your doctor or pharmacist if you are 

not sure. 

 

For topical ocular use. 

The dose and duration of treatment are determined by the attending physician. 
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Usually 1-2 drops are applied to the affected eye(s), 4 to 6 times a day, depending on the severity of 

the disease. In more severe diseases, during the first 48-72 hours, the dose may be increased by 2 

drops in the affected eye(s) every 2 hours until improvement occurs followed by gradual decrease in 

dose with improvement of clinical symptoms. No more than two drops should be administered at once. 

It is recommended to use eye drops during the day and apply eye ointment during the night. 

Treatment should continue until the signs of the disease have resolved (approx. 5-7 days), but for no 

more than 14 days. 

 

Use in children 

The efficacy and safety of children under 3 years of age has not been established. 

 

Method of administration  

The eye drops should be applied as follows: 

- Shake the vial vigorously before use; 

- Tilt your head backwards; 

- Place your finger on the cheek just below the eye and carefully pull the lower eyelid down; 

- In the formed pocket, instill the amount of eye drops prescribed by the doctor. The tip of the 

vial should not touch the eye. 

- Look down before closing your eye. 

 

If you feel that the effect of hydrocortisone with chloramphenicol is greater or lower than expected, 

contact your doctor or pharmacist. 

 

If you use more Hydrocortison cum chloramphenicol than you should 
If you use a higher dose than prescribed, talk to your doctor immediately. 

If instructions for use are strictly followed, overdose and toxicity with topical administration have not 

been observed. 
The clinical symptoms of an overdose of hydrocortisone with chloramphenicol eye drops are similar to 

the side effects: redness, tearing, swelling and itching of the eyelid. If you use more drops than you 

should, wash your eye(s) with plenty of water. 

If you have symptoms of overdose, talk to your doctor immediately. 

 

If you forget to use Hydrocortison cum chloramphenicol 
If you miss a dose, apply the drops at the time of the next scheduled dose without increasing the dose. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

The side effects associated with the combination product Hydrocortisone with chloramphenicol eye 

drops may be due to the antibacterial ingredient, the steroid ingredient, or the combination itself. 

 

The most common side effects associated with topical ocular use of chloramphenicol are: 

 

Very rare (may affect up to 1 in 10000 patients): 

 bone marrow suppression and aplastic anemia (severe reduction in the number of blood cells 

from all rows due to their suppressed production in the bone marrow), which is independent of 

the dose. 

 

Not known (frequency cannot be estimated from available data) 

 allergic reactions and local eye irritation, manifested by itching, swelling of the eyelids and 

redness of the conjunctiva. 

 

The side effects that can be caused by the steroid ingredient (hydrocortisone) are: 

 

Not known (frequency cannot be estimated from available data) 

 increase in intraocular pressure; 
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 glaucoma, in very rare cases combined with damage to the optic nerve; 

 eye curtain; 

 delayed healing of eye wounds; 

 perforations after administration of corticosteroids in diseases associated with  thinning of the 

cornea and sclera; 

 lens opacification and superficial keratitis (with prolonged use); blurred vision. 

 

Secondary infection: secondary infection may develop with the use of combination medicines 

containing the steroid and antimicrobial component. Eyes treated long with topical corticosteroids are 

prone to development of corneal fungal infections. Secondary infection may be the result of a 

suppressed protective reaction of the body. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via  

 

Bulgarian Drug Agency 

8 Damyan Gruev Street 

1303 Sofia 

Tel. +359 28903417 

Website: www.bda.bg  

 

By reporting side effects you can help provide more information on the safety of this medicine. 

 

 

 

5. How to store Hydrocortison cum chloramphenicol 
 

Keep this medicine out of the sight and reach of children. 

Store below 25С. 

Do not freeze. 

Shelf life after first opening: 28 days if stored below 25С. 

 

Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Hydrocortison cum chloramphenicol contains 

 

- The active substance are hydrocortisone acetate and chloramphenicol. 1 ml suspension contains 

10 mg hydrocortisone acetate and 2 mg chloramphenicol.  

- The other ingredients are benzalkonium chloride, boric acid, potassium chloride, anhydrous 

sodium carbonate, polysorbate 80, hydroxyethyl cellulose, water for injections. 

 

What Hydrocortison cum chloramphenicol looks like and contents of the pack 

The suspension is a white to pale yellow liquid. 

Hydrocortisone with Chloramphenicol eye drops, suspension is available in 5 ml vials equipped with 

an applicator-dropper. 

 

Marketing Authorisation Holder  

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

http://www.bda.bg/
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7200 Razgrad, Bulgaria 

 

Manufacturer 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd.  

7200 Razgrad, Bulgaria 

 

For additional information about this medicinal product, please contact the local representative of the 

Marketing Authorization Holder: 

 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

Razgrad, Bulgaria 

Tel. 084 613 427 

e-mail: office@antibiotic.bg 

 

This leaflet was last revised in 03/2018 

 

 

 

 


